
Nepal J Biotechnol. 2024  Jul ;  12  (1):16-31  Review article  DOI: https://doi.org/10.54796/njb.v12i1.318 
 

©NJB, BSN     16 

Biofilm Reactors: A Potential Alternative to Current Treatment 
Technology for Wastewater in Kathmandu Valley 
Pratap Bikram Shahi1,2, Sarita Manandhar3 and Shukra Raj Paudel1  

1Department of Civil Engineering, Pulchowk Campus, Institute of Engineering, Tribhuvan University, Nepal 
2Aastha Scientific Research Service Pvt. Ltd., Maitidevi, Kathmandu, Nepal 
3Department of Microbiology, Tri-Chandra Multiple Campus, Tribhuvan University, Nepal 

Received: 06 May 2024; Revised: 20 May 2024; Accepted: 28 May 2024; Published online: 31 Jul 2024 

Abstract 
Kathmandu Valley faces challenges managing its growing wastewater volume, compounded by the complex composition of 
unregulated industrial discharges. Releasing untreated wastewater poses a severe risk to public health and the environment. 
Existing wastewater treatment infrastructure, primarily reliant on conventional activated sludge processes (ASP) struggles to 
meet growing demands. These systems require substantial land area, are sensitive to influent variations, produce a high 
volume of sludge, and incur high operational and maintenance costs. 
Biofilms, naturally occurring assemblages of microorganisms adherent to surfaces and embedded within an extracellular 
polymeric matrix (EPS), present a compelling alternative for wastewater treatment due to their diverse pollutant removal 
capabilities. When implemented as biofilm reactors, they offer distinct advantages, including tolerance to fluctuations in 
wastewater composition, minimal land requirements, and reduced energy consumption. Notably, microbes residing within 
a biofilm are capable of biodegradation of persistent materials such as pharmaceuticals, metals, and plastics. Globally, biofilm-
mediated wastewater treatment has been implemented successfully, while a knowledge gap remains for the treatment of 
Kathmandu's wastewater.  
This review critically assesses biological wastewater treatment methods, providing insight into: a) suspended growth process 
with their configuration, application, and limitations, b) wastewater treatment infrastructures of Kathmandu Valley, and c) 
biofilm process with their configuration, factors influencing biofilm development and performance, application of specific 
microbial strains for enhanced treatment efficiency, and factors to be considered during implementation. Furthermore, the 
paper recommends: a) an extensive study of laboratory-scale biofilm reactors evaluating and optimizing their performance 
for local integration and b) investigating the role of diverse microbial communities to further enhance the treatment plant's 
operation. By prioritizing research and development towards biofilm technology, Kathmandu Valley can achieve efficient 
and environmentally friendly wastewater management.  

Keywords: Biofilm, Biological Treatment, Kathmandu Valley, Wastewater 

 Corresponding author, email: srpaudel@ioe.edu.np 

Introduction 
Wastewater is defined as water that has been impacted 

by anthropogenic activities leading to deterioration in its 

physiochemical properties. This effluent incorporates 

liquid waste discharge that originates from human 

activities such as domestic use (excreta, urine, cooking, 

bathing, washing, etc.), commercial and industrial 

applications (food and paper processing, manufacturing 

and hospitality management), and agricultural practices 

(fertilizers, pesticides, and animal husbandry) [1–3]. The 

detrimental effects of discharging untreated wastewater 

are multifaceted, encompassing both public health and 

the environment [4]. Pathogen exposure from untreated 

wastewater can cause skin and kidney problems, and 

increase the spread of infectious diseases such as 

gastrointestinal, typhoid, cholera, and diarrhea [5,6]. 

Environmental impacts of untreated wastewater disposal 

range from pollution of surface water and groundwater 

to adverse effects on biodiversity [7]. Poor wastewater 

management threatens the extinction of around a million 

plants and animals [8]. Additionally, the dispersion of 

untreated wastewater effluent and sludge in terrestrial 

ecosystems results in the gradual accumulation of 

persistent organic compounds and toxins in the 

environment [9]. Furthermore, inadequate wastewater 

management hinders the overall progress towards the 

interconnected sustainable development goals (SDGs) 

[10]. 

A study by Jones et al., (2021) [11] assessed that only 52% 

of the global wastewater volume produced annually, 

estimated at 359.4 x 109 m³, undergoes treatment. 

Moreover, the same study highlighted North America as 

having the highest per capita wastewater generation rate, 

at 209.5 m³/year, while lower-middle-income economies 

such as Nepal have a generation rate of 22.5 

Nepal Journal of Biotechnology  
Publisher: Biotechnology Society of Nepal  ISSN (Online): 2467-9313  

Journal Homepage: https://nepjb.com/index.php/NJB ISSN (Print): 2091-1130 

 

https://orcid.org/0000-0002-5764-2990
mailto:srpaudel@ioe.edu.np


Nepal J Biotechnol. 2024  Jul ;  12  (1 ) :  16-31     Shahi et al.  

©NJB, BSN     17 

m³/capita/year. Nepal's urbanization is on the rise, with 

a significant portion of the population concentrated in 

major cities like Kathmandu, Pokhara, Lalitpur, 

Bhaktapur, and Birgunj [12]. Driven by a continuous 

influx of people migrating from rural regions to cities, 

this migration is primarily motivated by the pursuit of 

improved employment opportunities, educational 

advancement, and access to various amenities [13,14]. 

This trend has intensified the wastewater management 

complex and placed significant pressure on the limited 

water resources within these urban centers [15,16].  

Kathmandu Valley exhibits the most extensive 

urbanization with the largest built-up area (37.7%) and 

the maximum gain in built-up area of 368.08% increase 

within the past three decades [17]. Despite a reported 

70% sewerage network coverage in the valley, the sole 

operational Guheshowri Wastewater Treatment Plant 

can only process 12% of the total wastewater generated 

[18]. Furthermore, projections indicate a significant rise 

in wastewater generation within the valley, reaching 350 

million liters per day (MLD) by 2030, meanwhile, only an 

estimated 44% of this volume can be treated with existing 

and proposed wastewater treatment infrastructures [19]. 

A study by Koju et al., (2022) [20] revealed that an 

estimated 228 industrial facilities within the valley 

directly discharge untreated effluents, which typically 

contain high concentrations of nitrate, total suspended 

solids, calcium hardness, and heavy metals such as iron 

(Fe), arsenic (As), zinc (Zn), and lead (Pb) into waterways 

or sewer networks. Some of these heavy metals are toxic 

and can be carcinogenic or teratogenic potentially 

causing nervous system damage, organ dysfunction, or 

impaired development and growth [21].  

Wastewater treatment utilizes various effective 

technologies for the removal of pollutants from 

wastewater. These encompass biological processes, such 

as the ASP and waste stabilization ponds, and 

physicochemical methods, including membrane 

technologies and advanced oxidation processes [22]. 

Coagulation-flocculation is a common and effective 

physicochemical process for removing turbidity, organic 

matter, and suspended solids from wastewater [23,24]. 

Metal salts when applied as coagulants are also capable 

of inactivating bacteria [25]. Recent research has been 

focused on the application of natural coagulants as an 

environmentally friendly alternative to chemical 

coagulants [26]. For instance, a study by Boulaadjoul et 

al., (2018) [27], showed that Moringa oleifera seed when 

used as a natural coagulant for the treatment of effluent 

of the paper mill industry achieved 97.3% removal of 

chemical oxygen demand (COD), compared to 92.7% 

with aluminum sulfate (alum). However, the drawbacks 

of using coagulants are [26]: a) chemical coagulants have 

high and toxic sludge generation and b) natural 

coagulants can release organic matter into treated 

effluent. Membrane technology with its modularity 

applies membrane pores for pollutant separation and can 

also handle emerging pollutants and is either driven by 

pressure or osmotically [28,29]. A study by Gebru & Das, 

(2018) [30] applied modified cellulose acetate 

ultrafiltration with TiO2 nanoparticles that demonstrated 

excellent removal of chromium (VI) ions up to 99.8%. 

However, the major drawbacks of membrane technology 

are membrane fouling and maintenance of membrane 

modules [31]. Advanced oxidation processes are 

chemical treatments suitable for wastewater with toxic or 

non-biodegradable compounds [32]. In this process 

oxidizing radical groups such as hydroxyl radicals are 

generated that oxidize and mineralize organic 

compounds into H2O and CO2 [33,34]. Research 

conducted by Doltade et al., (2022) [35] achieved 91% 

COD removal from dye wastewater using (hydrogen 

peroxide) H2O2 and ozone. The disadvantages of using 

an advanced oxidation process for the treatment of 

wastewater are: a) power outage that can inhibit effective 

system operation thus requiring expensive operational 

and maintenance equipment and b) potential 

unregulated by-products that may be formed in the 

treated effluent. 

The overall objectives of biological wastewater treatment 

are the transformation of biodegradable pollutants into 

acceptable end products, nutrient removal, 

immobilization of solids into the biofilm matrix or 

biological floc, and elimination of trace constituents and 

compounds [36]. While biofilms matrix host surface-

adherent communities encased within a self-secreted 

biopolymer matrix, biological flocs are suspended 

aggregates of bacteria held together by a similar EPS 

[37,38]. Microbes achieve the stabilization of organics by 

two distinct pathways [39]: a) respiration (oxidation of 

substrate with release of energy) and b) synthesis 

(utilization of the energy produced by respiration and 

remaining substrate for production of new protoplasm 

and maintenance of the cell). Microbes can be classified 

as aerobic, anaerobic, and fermentative based on their 

preferred catabolic pathways for energy production [40]. 

Aerobic biodegradation utilizes O2 as the terminal 

electron acceptor (TEA) during the catabolization of 

organic compounds [41]. This results in an increase in 

microbial population, and CO2, H2O, and other 



Nepal J Biotechnol. 2024  Jul ;  12  (1 ) :  16-31     Shahi et al.  

©NJB, BSN     18 

compounds as byproducts [42]. Conversely, anaerobic 

biodegradation employs CO2, NO3
-, SO4

2-, organic 

molecules, and some oxidized metal ions such as Mn4+ 

and Fe2+ as alternative TEA [43–46]. In the fermentative 

process, microbes utilize the organic molecules as 

electron acceptors [46]. Finally, biological systems can be 

classified based on how microorganisms are retained 

within the treatment reactors as suspended growth 

processes (planktonic) and attached growth processes 

(biofilm) [47]. 

While suspended growth systems such as ASP are widely 

used in wastewater treatment, they have high operation 

and maintenance (O&M) and design costs [48]. Biofilm 

reactors offer a promising alternative due to their 

compact design, efficient pollutant removal capabilities, 

and lower operational demands [49], potentially 

addressing these limitations. Biofilms are communities of 

microbial cells attached to a surface and enclosed by an 

EPS [50]. These biofilms can harbor diverse microbial 

populations, either homogeneous or heterogeneous 

species composition [51]. Bioremediation of contaminates 

through the application of biofilm is an environmentally 

friendly and cost-effective approach [52]. Through 

metabolic processes such as biomineralization, 

biosorption and bioaccumulation microbes within the 

biofilm can remove even slow degradable pollutants 

from wastewater [53]. Globally, the treatment of 

wastewater has been carried out using biofilm in the form 

of Tricking Filters (TFs), Rotating Biological Contractors 

(RBCs), Moving Bed Biofilm Rectors (MBBRs), and others 

[54]. 

A 2017 study by Gurung et al., (2017) [55] identified 

approximately 26 constructed wetlands (CWLs) used for 

secondary wastewater treatment in Nepal. These systems 

function on a symbiotic relation between the macrophyte 

and microbes [56]. Macrophytes encompass a wide range 

of plant life, including vascular plants, bryophytes, green 

macroalgae, and charophytes that thrive entirely or 

partially submerged in aquatic environments [57]. CWLs 

promote biofilm growth on submerged plant roots and 

within porous root beds, facilitating the removal of 

organic compounds [58–60]. However, the current CWL 

design in Nepal primarily focuses on plant selection [61–

63]. This highlights a substantial knowledge gap 

regarding the targeted application of biofilm technology 

for wastewater treatment within the Kathmandu Valley. 

Coupled with limited land availability for construction 

and expansion of conventional ASP further emphasizes 

the need for research and development of alternative 

wastewater treatment technologies, particularly those 

utilizing biofilm processes. 

The review paper aims to comprehensively analyze 

published research on biofilm reactor technology for 

wastewater treatment providing insight into their 

various configuration, advantages, factors influencing 

their performance, and microbial dynamics. 

Furthermore, the review assesses the advantages and 

disadvantages of suspended growth biological process 

and the current state and proposed advancements in 

wastewater treatment infrastructure within the 

Kathmandu Valley. By undertaking a meticulous 

examination of existing literature, the paper aims to 

identify knowledge gaps that hinder the optimization of 

biofilm reactor performance for Kathmandu's 

wastewater treatment. This review will serve as a 

foundational resource for future research endeavors by 

outlining key areas for investigation. These areas 

encompass the application of specific microbial strains 

for enhanced treatment efficiency, the evaluation of 

microbial genomic profiles within reactors operated over 

extended durations, and the exploration of 

unconventional metabolic pathways employed by the 

microbial consortium for improved pollutant removal. 

Review Methodology: 
A comprehensive review of recent peer-reviewed studies 

was undertaken to evaluate the potential application of 

biofilm reactor technology for wastewater treatment 

within the Kathmandu Valley. 

Search strategy 
Academic databases such as ACS, Google Scholar, 

Scopus, PubMed, and others were searched using 

keywords such as "biofilm reactors," "wastewater 

treatment," "Kathmandu Valley," and relevant terms. The 

literature search focused on recent peer-reviewed articles 

published in English. The emphasis was on studies 

published after 2020, to ensure the most current 

information. 

Inclusion/Exclusion criteria 
The search specifically targeted studies investigating 

biofilm reactor technology for wastewater treatment 

applications. Included studies explored the mechanisms 

by which these reactors remove pollutants and factors 

impacting their performance. Conversely, studies solely 

focused on individual contaminants or applications 

outside of wastewater treatment were mostly excluded. 



Nepal J Biotechnol. 2024  Jul ;  12  (1 ) :  16-31     Shahi et al.  

©NJB, BSN     19 

Selection process 
Following the initial screening of titles and abstracts, full-

text articles of potentially relevant studies were retrieved 

for a more in-depth evaluation based on the 

predetermined inclusion and exclusion criteria. 

Data analysis and synthesis 
A narrative synthesis approach was employed to analyze 

and synthesize the findings from the selected studies. 

This method involved the exploration of recurring 

themes, patterns, and any potential inconsistencies 

within the research. The analysis specifically focused on 

the application of biofilm reactor technology for 

wastewater treatment, particularly in the context of 

municipal wastewater treatment. 

Figure 1. Schematic flow diagram of Activated Sludge Process 

(ASP) [Modified diagram of [70]] 

Suspended Growth Wastewater 
Treatment Technologies 
In a suspended growth system, aggregates (flocs) of 

microorganisms responsible for treatment grow in 

contact with the liquid that is to be treated [64].  These 

microbes without attachment to any surfaces, grow in the 

planktonic state within the bulk medium [47].  

Depending on the wastewater type, the process can be 

aerobic for the treatment of municipal and industrial 

wastewater, or anaerobic for the treatment of organic 

sludge and concentrated industrial wastewater [65].  

In conventional aerobic suspended growth systems such 

as ASP, air agitation within the aeration tank enhances 

the development of microbial flocs, known as activated 

sludge (AS) [66]. Here, the primary effluent is mixed with 

settled solids from the secondary clarifier before 

introducing into the aeration tank (Figure. 1). Continuous 

aeration is provided through diffusers positioned at the 

tank’s bottom [67]. Sludge recirculation ensures a 

resident microbial population within the aeration tank, 

facilitating efficient organic compound oxidation of the 

incoming wastewater [68]. Higher influent organic load 

necessitates a proportional increase in the aeration tank's 

microbial population, achieved by adjusting the sludge 

recycling rate based on secondary clarifier sludge 

concentration and existing microbial density in the 

aeration tank [69].   

Table 1. Application of suspended growth process based treatment systems. 

Treatment Technology Wastewater Type Target Pollutants Removal Efficiency References 

Activated Sludge Process Pickled-vegetable plant 

sewage 

COD 90% [73] 

Activated Sludge Process 

(co-treatment)  

Dairy (cheese and milk) 

and domestic 

wastewater 

Carbon and NH4-N Carbon (both types): 87%, NH4-N 

(cheese): 95%, NH4-N (milk): 75% 

[74] 

Sequencing Batch Reactor 

(anammox)  

Real domestic 

wastewater 

TN TN (anammox): 89%, TN 

(denitrification): 11% 

[75] 

Sequencing Batch Reactor Synthetic domestic 

wastewater 

NO3-N, COD, NH3-N NO3-N: 78%, COD: 93%, NH3-N: 

83% 

[76] 

Extended Aeration 

Activated Sludge System 

Pulp and paper 

industry wastewater 

Ammonia 

 

Achieved standard limit (10 

mg/L) at 24 hr HRT 

[77] 

Waste Stabilization Pond Wastewater with 

tetracycline 

COD, Tetracycline COD: 80 ± 4%, Tetracycline: 99% 

(7 days HRT) 

[78] 

Waste Stabilization Pond Household swine 

wastewater 

TN, COD, TP TN: 84%, COD: 74%, TP: 84% [79] 

Membrane Bioreactor 

(PVDF flat sheet) 

Municipal wastewater COD 89% [80] 

Membrane Bioreactor 

(submerged anaerobic) 

Domestic wastewater COD 89% (6-12 hr HRT) [81] 

Membrane Bioreactor 

(hollow fiber) 

Municipal wastewater COD 92.8% (6-12 hr HRT) [82] 

Where, NH3-N = Ammonia-Nitrogen; NH4-N = Ammonium-Nitrogen; TP = Total Phosphate; TN= Total Nitrogen 



Nepal J Biotechnol. 2024  Jul ;  12  (1 ) :  16-31     Shahi et al.  

©NJB, BSN     20 

The characteristics of AS flocs developed in the APS are 

highly influenced by operational process parameters 

such as Hydraulic Retention Time (HRT), nutrient 

availability, Recycling Ratio, Carbon/Nitrogen ratio, and 

solid retention time [71,72]. Many studies have 

successfully demonstrated the effective treatment of 

wastewater with varying characteristics using 

conventional ASP and its modifications (Table 1).  

One of the modifications is the Sequencing Batch Reactor 

(SBR), which treats wastewater in batches within a single 

aeration tank, eliminating the requirement of separate 

clarifier [83]. The operation of SBR is as follows [84]: a) 

Wastewater is added to the tank containing biomass, b) 

The biomass and wastewater mix for a set time, allowing 

microbes to consume organic matter, c) Aeration and 

mixing may or may not be carried out during this stage, 

d) The contents within the tank is allowed to rest/settle 

for efficient separation of solids and liquid, e) Effluent 

and sludge removal from tank, and f) The process restarts 

with the addition of a new batch of wastewater. 

Waste Stabilizing Ponds (WSPs) a type of suspended 

growth process, offer the utilization of natural processes 

for wastewater treatment [85]. In this system, bacteria 

breakdown complex organic matter into CO2 and simpler 

compounds which algae then uptake through 

photosynthesis providing oxygen essential for the 

sustenance of aerobic bacteria [86]. The WSPs can be 

divided into three distinct ponds (Figure 2a) based on the 

operational conditions namely: 1) Maturation/Aerobic 

pond, 2) Facultative pond and, 3) Anaerobic pond [87].  

Figure 2. Schematic diagram: a) Configuration of Waste 
Stabilization Ponds and b) Mechanism of treatment in a 
Facultative Pond [Modified diagram of [87,88]] 

The majority of Biological Oxygen Demand (BOD) 

removal from wastewater occurs in the facultative or 

anaerobic pond whose effluent is then fed to the 

maturation pond for pathogen elimination [89]. A 

facultative pond (Figure 2b) with lesser depth than an 

anaerobic pond, requires a larger land area and requires 

ample sunlight for optimal function [90]. Meanwhile, the 

maturation pond presents itself as a low-cost alternative 

for pathogen removal (disinfection) and can also be 

integrated with other wastewater treatment technologies 

[91]. Recently, studies have explored modifications to 

WSPs that enhance algal biomass to potentially improve 

treatment efficiency (Table 1). 

Membrane bioreactors (MBRs) combine a conventional 

ASP system with membrane filtration technology (Fig. 3) 

[92]. The degradation of pollutants occurs in the 

bioreactor i.e. ASP, while the membrane filter separates 

the microorganism from the treated water [93].  

Figure 3. Schematic flow diagram of Membrane Bioreactor 

(MBR) [Modified diagram of [94]] 
Since there is no requirement for a secondary clarifier 

after the aeration tank, this allows for a smaller-sized 

bioreactor compared to conventional ASP [95]. The 

effectiveness of MBRs in treating wastewater varies with 

the type of membrane material used, as shown in Table 

1. 

Despite their effectiveness in treating diverse 

wastewater, suspended growth systems still face certain 

limitations as presented in Table 2. 

Table 2. Limitations of suspended growth process based 
treatment systems. 

Treatment 
Unit 

Limitations Ref 

Activated 
Sludge 
Process 

Requires longer HRT; 
Highly sensitive towards variation in 
influent wastewater flow and 
characteristics and unexpected 
modification of operating conditions; 
Filamentous bulking of AS; 
Lower sludge retention time; 
Higher Operational cost and 
requirement of continuous supervision. 

[96–99] 

Waste 
Stabilizing 
Ponds 

Requires large land area for 
construction hence a higher capital cost; 
Long retention time; 
Relatively ineffective in colder regions; 
Release of biogas; 
Not suitable for nutrient removal; 
Provides breeding ground for 
mosquitoes; 

[100] 

Sequencing 
Batch 
Reactor 

More sophisticated control system than 
conventional ASP; 
Capable of treating relatively smaller 
volume of wastewater; 

[83,101
,102] 



Nepal J Biotechnol. 2024  Jul ;  12  (1 ) :  16-31     Shahi et al.  

©NJB, BSN     21 

Low pathogen removal; 
Membrane 
Bioreactor 

Membrane fouling and high 
maintenance cost; 
Dewatering of sludge more difficult 
due to sludge flocculation; 

[93,103
] 

These limitations of suspended growth biological 

systems present a significant economic and sustainability 

challenge for developing countries like Nepal. Similarly, 

these systems necessitate a dedicated and well-designed 

sludge management strategy for optimal operation.  

Wastewater Treatment Infrastructure in 
Kathmandu Valley 
Before 2000 A.D., the Kathmandu Valley operated five 

prominent (Table 3) decentralized wastewater treatment 

plants (DEWATS) [104]. However, most of these facilities 

became non-functional due to insufficient operation and 

management practices, malfunctions in flow control 

systems, and recurring power outages [19].  

Table 3: Decentralized treatment plants in Nepal and their 
service area prior to 2000 A.D. [104] 

Location Catchment Served 

Dhobighat Kathmandu & Lalitpur 
Guheshwori Gokarna & Chabahil 

Hanumanghat North-east Bhaktapur 
Kodku East Lalitpur 

Sallaghari North & South Bhaktapur 

Several of these wastewater treatment systems with 

conventional ASP are currently undergoing 

rehabilitation and upgradation, meanwhile, two Moving 

Bed Biofilm Reactors (MBBRs) are proposed as DEWATS 

at Hanumanghat (1 MLD) and Gokarna (3 MLD) which 

are currently under construction [105].  

Employing suspended growth biological treatment 

systems, such as conventional ASP, offers a proficient 

approach to eliminating organic pollutants from 

wastewater, achieving removal rates of 84-86% COD 

[106]. Although conventional ASP effectively treats 

wastewater, their limited nutrient removal necessitates 

their modification by extending the mean cell residence 

time (MCRT) and HRT or incorporating an additional 

tertiary treatment for complete nitrate and phosphate 

elimination [36,107]. Additionally, the performance of 

these systems is highly susceptible to operational 

parameters like temperature and HRT [108]. 

The Guheshowri Wastewater Treatment Plant (WWTP) 

with conventional ASP as the biological treatment unit 

and recently upgraded to improve the effluent 

wastewater quality, currently boasts a treatment capacity 

of 32.4 Million Liters per Day (MLD) [105]. This 

modernization incorporated treatment units like primary 

sedimentation tanks, chlorination for disinfection at the 

beginning of serpentine effluent detention chamber, 

dechlorination to neutralize chlorine residuals before 

effluent discharge, and disc filters (Figure 4a) for 

enhanced removal of solids along the primary flow line 

(Wastewater Treatment) [109].  

a.  

b.  
Figure 4. Treatment units added to Guheshowri WWTP after 
modernization: a) Disc Filter and b) Anaerobic Digesters 

The secondary flow line (Sludge Treatment) also 

benefited from advancements, with the addition of 

sludge thickeners, dewatering units, anaerobic digesters 

(Figure 4b), and biogas collection units to capture the 

generated biogas providing a sustainable energy source 

for the treatment plant’s daily operations [109]. However, 

the conventional treatment plant's increased dependency 

on a high degree of mechanization, inherent 

uncertainties, natural conditions, and influent variation 

introduces uncertainty that leads to discrepancies in 

operational cost, environmental risks, and effluent 

quality [19,110]. 

Biofilm Technology 
Wastewater's dynamic physicochemical profile (chemical 

composition, pH, temperature, turbidity) fosters diverse 

microbial communities. These communities adapt by 

forming complex biofilms, which are adherent 

assemblages of microorganisms. Biofilms provide 

protection and communication channels for the microbial 

colonies, playing a crucial role in nutrient capture and 

consumption [111,112]. The life cycle of biofilm (Figure 5) 

begins with [52]: a) Attachment: adhesion of free-floating 

microbes (planktonic) to the carrier surface, b) 



Nepal J Biotechnol. 2024  Jul ;  12  (1 ) :  16-31     Shahi et al.  

©NJB, BSN     22 

Development and Maturity: recruitment of planktonic 

microbes, reproduction, and increase in the cell density, 

c) Death and dispersion: dispersion through halt in 

production of EPS or sloughing caused by shear or 

hydrodynamic force.  

Figure 5. Diagrammatic View of Life cycle of Biofilm 
Mechanism [Modified diagram of [113]] 

EPS enhances the biofilm's mechanical and chemical 

stability, functions as a bioadsorbent, effectively 

capturing and concentrating metals within the biofilm, 

and provides a protective barrier, shielding the biofilm 

from various environmental stresses [47,114]. Within a 

biofilm, diffusion is the predominant transport process of 

substrates and electron acceptors, resulting in spatial 

variations in substrate concentration throughout the 

biofilm structure [115,116]. Biofilms harbor specialized 

microbes deeper within their structure, offering 

protection and promoting efficient removal of 

micropollutants [117]. 

 

Figure 6. Schematic diagram of Trickling Filter [Modified 
diagram of [122]] 

Wastewater treatment using biofilm 
Biofilm reactors are a biological wastewater treatment 

system designed to leverage the metabolic capabilities of 

microbial communities by fostering their growth as 

biofilms on surfaces within the reactor [118]. Biofilm can 

be engineered into reactors namely Trickling filter (TF), 

Submerged Fixed Bed Biofilm Reactor (SFBBR), Moving 

bed biofilm reactor (MBBR), Biological Aerated Filter 

(BAF), and Rotating Biological Contractor (RBC) [54]. A 

TF utilizes large packing media (specific biofilm surface 

area aF = 50 to 200 m2/m3) typically plastics or rocks, over 

which wastewater tricks downwards from a distribution 

system [117,119]. TFs have demonstrated excellent 

oxidation of carbon and combined oxidation of carbon 

and nitrification [54]. Total suspended solid is produced 

in the effluent treated through TF (Figure 6)  hence, 

requiring a circular or rectangular secondary clarifier 

[52,120].  The recirculation rate generally varies from 0.5 

to 4 times the influent flow but can reach up to 10 times 

for strong industrial wastewater [121].  

An SFBBR (Figure 7) is usually constructed with small-

sized (0.7-8.0mm) granular media providing a specific 

surface area of 1,000-3,600 m2/m3 and operated in a fully 

submerged condition [117]. These relatively new types of 

biofilm reactors are primarily used for the treatment of 

municipal and industrial wastewater [123]. In these 

reactors, the use of a smaller filter medium allows the 

combination of biological conversion processes with 

depth filtration, retaining suspended solids, and 

eliminating the need for downstream treatment for solids 

removal while the excess biofilm is usually removed 

through regular backwashing of the filter [124].  

 

Figure 7. Schematic diagram of Submerged Fixed Bed 
Biofilm Reactor [Modified diagram of [122]] 

Meanwhile, the MBBR system utilizes polyethylene 

carriers that have a high surface area for the 

establishment of adherent biomass, while the remaining 

microbial population exists in a suspended state within 

the liquid phase [125]. The support medium is kept in 

suspension through mechanical mixing (Figure 8a) or 

aeration (Figure 8b) [126]. A comparative investigation 

revealed that an MBBR system exhibited a twofold 

increase in effluent treatment capacity compared to an 

activated sludge system while maintaining equivalent 

pollutant removal efficiency [127]. The advantage of 

MBBR is its high rate of pollutant removal coupled with 



Nepal J Biotechnol. 2024  Jul ;  12  (1 ) :  16-31     Shahi et al.  

©NJB, BSN     23 

stability and compactness [123]. The media used in MBBR 

provides a protective surface for biofilm development 

thus being able to achieve nitrification even at very low 

temperatures [128]. Similarly, the low hydraulic headloss 

in the reactor makes it suitable to be implemented in 